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2 c ¢
'quj 5% p -~ 4
I;‘-, - 4)
- : r{f} ) Theoretical
Pos. Heat No Dlmensio / Le Pieces Weight
Gl o) ) 2 A, 2 wd A = =
o1 1340 cizany 7V ,4’4 in 160 60 096 kg
001 13471 C12X2@7 (’ 2 480 in 110 41316 kg
002 434667 C12 7N 480in 80 36 288 kg
002 13467  _GC12 €. ~¥80in 145 65772 kg
003 13464 ‘€1 .{) { 7480in > 126 68 586 kg
003 13465 L. cq’.xso »~ L0 480 in 61 33 204 kg
004 14090  CA5X339 Y L 480 in 63 38 754 kg
004 14081 C 15Xa39 { A » i {(\ B4 1672 kg
005 14087 c1 ;—‘) i : 39919 kg
005 14088 C 15%X407# ‘480in 4J 61693 kg
005 14089 C 15X40 7 2 7983
006 14084  C15x50 /) 2
008 14085 C 15X50 Py 54
006 14086 C 15X50 19 {?fo 17 237 kg
Heat Analysis [%] i £ v
Heat No. Si Mn p . o Cr A
507 [ﬂ G2 73] cr4 [crs] !}?ﬂt\ ) 1% [ceol i F 4
max 0.23 0.40 1.50 0.035 0.045 ’g_ 0.040 0.110° £ '3.35 @ z{“
min 0.10 0.50 . .
13484 0.08 0.19 0.94 0022 0020 0. 005 7 0,003 ‘*g%u 0.006 010 :
13485 0.08 0.19 0.94 0021 0027 0008 “@002 0020, 0006 006
13466 0.08 0.19 0.92 0018 0020 0008 00802, 0018 > 0005 0412 = )
13467 0.08 0.19 0.92 0018 0029 0008 0002/°0018 0005 0.2 .. 47
13470 0.09 0.19 0.94 0021 0030 0003 0.002 ' ‘8018 0005 0.1 &
13471 0.08 0.18 0.94 0017 0032 0008 0001 '0.018. 0005 0.11 |
14084 0.08 0.17 0.90 0.019 0025 0010 0003 0017 .0.006 '0,}1,‘(13
14085 0.09 0.20 0.91 0019 0023 0009 0002 0.018 0006 O.
14086 0.08 0.20 0.93 0.027 0025 0009 0003 0018 0008 011"
14087 0.09 0.19 0.95 0023 0.027 0009 0003 0016 0007 . 0.10
14088 0.08 0.19 0.93 0.021 0030 0008 0002 0019 0006 010
14089 0.08 0.19 0.93 0019 0023 0008 0003 0021 0007 0.10
14090 0.09 018 092 0019 0.026 0.008 0002 0018 0006 0.10
14091 0.08 017 095 0.018 0025 0008 0002 0020 0006 008
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MEXICO
22} Quality: A992
according to: ASTM A992
| Heat Analysis [%)]
1 Heat No. Cu Ni Mo CEV1  Sn Nb+V
M fcrz) =2 [cea) c74 [cesl
e LT 0.45 0.1 0.45 0.080
L
13464 © .30 0.14 0.04 0.30 0.012 0025
13465 0. 0.20 0.05 0.29 0.016  0.026
13486, . 0.04 o 30 0013 0023
13467 2 0. 0.013  0.023
13470 0017  0.023
13471 0.014  0.023
14084 014 0023
14085 0.0 0. 024
14086 - 0.
14087 . 023
14088 ' |
14089 0. 01 0
14080 0.0 ,%%‘ 0014 0
14091 ; ) 0.04 ) 7Po13 0 ‘f
( ~ LS 4
! A Lr Lo .
1 1en » N o, LA L7
Hed'L e"e Yield stresg; 1 e longation ; ﬁsﬂ' s
B a5
= Tis ‘feBls M~ Ay [c14] ﬁ
max L A 0.85 ,’,? a5 ‘_,r
min 20 ¢ F ¥4 Vi
1346471 409 ¢ 079 T | &
13464/2 40.9 0.77 &
13465/1 396 . 0.79
13465/2 408 = 0.77
13466/1 356 - o2/
13466/2 409 078 4
13467/1 383 0.78
13467/2 40.9 0.76
134701 "85.6 077"
13470/2 409 0.76-
13471/1 33.0 077/
1347172 . 40.9 Q.77
™
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| Tensile test y
Heat No. Yield Tensile strength Elongation YsiTs
[PSI] [Pslj 2in [%)
= 4 [e2l c13 =
max 85000 F 7 085
min 500033 /’ B5000 21.0
1408411 57§; ~ /73515 37.0 0.78
1408472 54840/% o 7775 416 0.76
14085/47) | 57130% 437 P 72210 37.0 0.79
140852, 255390 & J 7 . 72385 40.9 0.77
14086/f V4 /t, s 70905 39.6 0.79
J 12210 409 0.77
72210 396 0.78
72210 416 0.76
71775 396 0.79
7. 72065 40.3 0.77
- 383 0.79
£~ 370 /) 0.78
s T 403 ‘° ST
7, 396 4/ 078
F L~ 408 & g7
sl S . W’ :;, 4 ﬁ. = g
.ZLI + 77 - _.Z-: ‘-. 7 : e ‘- y o
HOT ROLLED, NON-ALLOYED CARBON STEEL PROFILES 45 i
- electric arc melting i £ it 2
- Meited & Manufactured in Germany /0
- fine grain silicon killed . . :
-
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